Acer e-mill 3VSII Operation Manual page 161

Vertical turret w/ toshiba & fuji inverter
Hide thumbs

Advertisement

Table of Contents
3VS & 3VSII Basic Machine
ITEM NO. PARTS NO. FACTORY NO.
34
H 5007-1
35
H 5006
36
37
38
39
40
41
42
43
44
45
46
H 1003
47
H 1002
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
63
64
65
66
67
68
5009-1
5012
5031
5030
5003
5031
1001
1001-6
1001-7
1001-2
4027
1004
C130-1
4026
4024
4024-1
4025
4021
4020
4041
8039
4040
4022-1
4019
4022
4022-2
4023
4038
4001-4
3028
3026
3001-1
DESCRIPTION
C125
Gib Screw Nut 3/8
C125
Ram Lock Plunger
C119
Ram Lock Stud
C120
Ram Pinion
C21
Plate
C126
Turret Plate
C118
Spider
C21
Plate
C98
Column
Column Back Cover
Round HD + Screw 5x8mm
C45
Stop Screw
C29
Socket Head Cap Screw 6X16
C28
Column Cover
Socket Head Cap Screw
C102
M10X35
Filter
C103
Pedestal
C104
Elevating Screw Nut
C106
Grease Nipple
C105
Socket Head Cap Screw 6X16
C82
Elevating Screw Assembly
C75
Key 5X5X20
C81
Socket Head Cap Screw 8X20
C80
Bearing Retainer Ring
C79
Sealed Ball Bearing 5305
Washer
C77
Bevel Gear
Washer
Spring Washer
C74
Jam Nut 1/2NF
C55
Knee / Column Gib
Round HD + Screw 5x12mm
C41
Gib Adjusting Screw
C43
Saddle / Table Gib
C52-1
Saddle
- 160 -
QT'Y
2
2
2
1
3
1
1
2
1
1
4
2
4
1
2
2
1
1
1
3
1
1
3
1
1
1
1
1
1
1
1
6
6
1
1

Hide quick links:

Advertisement

Table of Contents
loading

This manual is also suitable for:

E-mill 3vkhE-mill 3vsE-mill 5vkE-mill 3vkE-mill 6vk

Table of Contents